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HETRAYHE HCP315772NFC
1
B4 3.7V, 1500mAh, 5.55Wh
Saifiol . Lithium-ion polymer battery HCP315772NFC
ample name : 37y 1500mAh, 5.55Wh
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Consignor : Shenzhen Honcell Energy Co., Ltd.
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TEST %2 No.: STRD1609012S
B3L YIS T ER-A W it HCP315772NFC
FE L2 7R Chinese | 3.7V, 1500mAh, 5.55Wh

Sample name

L Lithium-ion polymer battery HCP315772NFC
English 3.7V, 1500mAh, 5.55Wh

[m} =
FEmn s 01~43

Sample No.

ZEHAL YN EFERETEA R~ 7]
Consignor Shenzhen Honcell Energy Co., Ltd.
Az e BT WY e R IR PR A ]

Manufacturer Shenzhen Honcell Energy Co., Ltd.
ST BEE CTfamiyiEim it SR EF )
AT ST/SGIAC.10/11/Rev.6, 38.3

e At UNITED NATIONS "Recommendations on the TRANSPORT OF DANGEROUS GOODS"

Test method

and criterion

Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.6, 38.3

FES S RAEERE B, R 71.3*566.9*3.1mm
Appearance Silver prismatic battery, size 71.3*56.9*3.1mm
] } “{'" > YL
PRI 2016-09-07 sl 2016-09-08 ~ 2016-09-20
Accepted date Test date
AT H B, BERR. Rah. phdi. SN, FE. JERE. SRS
1
Test items Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush,
Overcharge, Forced discharge.
2R, ZHEMTERAE (KXTRAKRERYZBMMEN SR 4EF M)
ST/SG/AC.10/11/Rev.6, 38.3 FrifEE K.
The sample has passed the test items of UNITED NATIONS "Recommendations
s on the TRANSPORT OF DANGEROUS GOODS" Manual of Tests and Criteria
AL ST/SGIAC.10/11/Rev.6, 38.3
Conclusion
%k H#f(Issue date): 2016-09-20
B/ /
Comments
i 7\9 ﬁ H % % J ) ﬂﬁ
Compiler: Checker: =)
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Shenzhen SEM.Test Technology Co., Ltd.
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TEST %5 No.: STRD1609012S
. I o
e | witmE s | o SRERRSRERRS | g TN &
No. Name of test q Test result Test conclusion | Remarks
number of standard
BREE (GEFREEDEmmEACE sEieAm
1  ERL F¥RHEFSEY UN Manual of Tests and Criteria | JLFfHEE 1 ok /
Altitude simulation | ST/SG/AC.10/11/Rev.6, 38.3 {4 T.1 Test | See Appendix 1 Passed
TA
BAE CLTFREREm M- s
2 RS FRUMEFMY UN Manual of Tests and Criteria | L& 2 a8 /
Thermal test ST/SG/AC.10/11/Rev.6, 38.3 k3% T.2 Test | See Appendix 2 Passed
T.2
A E (CGTRBEYEmra -t S5
3 Rz) FR#ETFNEY UN Manual of Tests and Criteria | JLIff3 3 ot /
Vibration ST/SG/AC.10/11/Rev.6, 38.3 i35 T.3 Test | See Appendix 3 Passed
T.3
BEE (CGRT R RSN ST
4 hiti FRMETFEY UN Manual of Tests and Criteria | JLIHZE 4 L% /
Shock ST/SG/AC.10/11/Rev.6, 38.3 k3% T.4 Test | See Appendix 4 Passed
T4
Sk 5 BREE (GFRERDEHMEAICE LA
5 Ex?emal T UN Manual of Tests and Criteria | WMt 5 L% /
short-circuit ST/SG/IAC.10/11/Rev.6, 38.3 i T.5 Test | See Appendix 5 Passed
T.5
BAE TR EwEmANEN SR
6 B FRHEFMY UN Manual of Tests and Criteria | W.Iff3% 6 & /
Crush ST/SG/AC.10/11/Rev.6, 38.3 &3 T.6 Test | See Appendix 6 Passed
T.6
KA E (CGLFREEYEmmEN SLim
7 TEFH F¥RdEFMY UN Manual of Tests and Criteria | JLFff3% 7 & /
Overcharge ST/SGI/AC.10/11/Rev.6, 38.3 A& T.7 Test | See Appendix 7 Passed
T.7
BEHE (TR EpEmh a1 s
8 T 1| FRCER, e UN Manual of Tests and Criteria | JLfi3% 8 & /
Forced discharge | ST/SG/AC.10/11/Rev.6, 38.3 4% T.8 Test | See Appendix 8 Passed
T.8
MR IR EE L% 3 5 . 8
T;*sjt‘iﬂvﬁﬁtm W 20°C-25C; HEREE: 45%-75%
corr]1dition Ambient temperature: 20°C - 25°C, Ambient humidity: 45% - 75%
AT H /
Test items
ST 2=R A Y
SRR B st s
Subcontracted N N / Post /
test condition ISR apne code
Subcontracted
Laboratory 5
Hudik: / FHIE /
Address Tel

YT E R RS R A
Shenzhen SEM.Test Technology Co., Ltd.
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Mt ZF® 1
Appendix 1
e ] WA F 457 RIFEALL
No. Name of Test Items Altitude simulation
M HT Before MG After i .
RS | RS MEGR | FRAE | g
Sample No. | Sample status | HlF®E THi e iR 1Y578 = Pin= LS a?; )oss esl (lf;) Test result
m1(g) Vi (V) m2(g) V2(V) ° °
YA Tom
01 et | 27.833 4.199 27.832 4.196 0.004 99.93 0
YKELTEH
02 el | 7 aTe 4.199 27.974 4.195 0.004 99.90 0
YKL T
03 Dt | 28.104 4.197 28.102 4.194 0.007 99.93 o)
HKsEATom
04 [SREEe | 28,004 4.200 28.093 4.196 0.004 99.90 o)
Bk s
05 [Hhmes | E8ave 4.199 28.169 4.195 0.004 99.90 o)
Y ATEH
06 BRIt | 7345 4.199 27.744 4.194 0.004 99.88 0
HksEA TR
07 [Epgeeti | anre 4.199 27.716 4.196 0.000 99.93 o)
Ao
08 [ | 2Bty 4.200 28.016 4.197 0.004 99.93 0
WA ToH
09 (DN | 2782 4.199 27.821 4195 0.004 99.90 0
10 HRGERTHR | 97 843 4.199 27.843 4.196 0.000 99.93 0

1 CYC Fully Charged

LTFZEAR

e L-ttss;  V-HES, D-filfk; R-TEZ,; F-igk; O-LitdR. LHFR. LMk, TR, LK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

BT E R AR R A 7 FAT, L1211
Shenzhen SEM.Test Technology Co., Ltd. Page of

el i sl

[ B |




E=a
=M
dTEST %5 No.: STRD1609012S
M *® 2
Appendix 2
s 2 TR H 4475 1R
No. Name of Test Items Thermal test
TR HT Before SR S After .
pas | e 0 el WRBK | MREE | gy
Sample No. | Sample status 15188 TFig L E 2R 188 TFE& B Ma?os/ I)OSS ReSId(lif; OCV| Test result
m1(g) Vi (V) mz(g) Va(V) g °
HIKGEETH
01 10Yé\rjj|y Pl 27.832 4.196 27.817 4.150 0.054 98.90 O
BRI
02 . CY())\I:le?I;}zharged 27.974 4.195 27.954 4.151 0.071 98.95 O
EHIRGEETHE
03 1CYCAF)uIIy Chagea 28.102 4.194 28.086 4.146 0.057 98.86 @]
%7/,&%%%
04 1'5'Yé\;jly0harged 28.093 4.196 28.070 4.149 0.082 08.88 0O
B TTH
05 1CYé\FJlj|;:Charged 28.169 4.195 28.148 4.152 0.075 98.97 (@]
HIRGEETRHE
06 ; CY(;\Fju[?]y SE 27.744 4.194 27.731 4.151 0.047 98.97 @)
HIRGEERH
07 1CY())\Fjul|y s 27.716 4.196 27.695 4.150 0.076 98.90 (@]
HIKSEAETH
08 10Yé\F’j'y i 28.016 4.197 27.998 4.153 0.064 98.95 (0]
BRGEATH
09 1cvé\;j|y riten 27.821 4.195 27.800 4.149 0.075 98.90 (o)
10 HUCERRE | 97 843 4.196 27.825 4.153 0.065 98.98 o)

1 CYC Fully Charged

LFEH

e L5,  V-HS DA, R, F-igek; O-itEE. THFS. Lk, L. Lk,
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

FYIM R AT MR R A 7 EET, FH12 7,
Shenzhen SEM.Test Technology Co., Ltd. Page of
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HTEST %5 No.: STRD1609012S
M * 3
Appendix 3
s 3 AT H 4475 =5l
No. Name of Test Items Vibration
TR AT MR .
wpme | e X AT Before MR 5 After B iﬁﬂ_é%EEEs -
Sample No. | Sample status bR = TrEg R E Rt i TFg e E Ma?os/ ;oss Re3|d(l;7; OCV| Test result
mi(g) Vi (V) m2(g) V2(V) ° .
—v—?/,:.i—-AEEE
01 ovapatIt | 27.817 4.150 27.816 4.146 0.004 99.90 0
HRsEaTom
02 “ngwcm@m, 27.954 4.151 27.953 4.144 0.004 99.83 0
BT
03 1gggﬁﬂmm%d 28.086 4.146 28.084 4.142 0.007 99.90 o)
HEA T
04 ovaratot® | 28.070 4.149 28.067 4.141 0.011 99.81 0
HRGEATo
05 ﬂwggmcm@m 28.148 4.152 28.144 4.149 0.014 99.93 0
HKGEATH
06 1mégﬁﬂmm®d 27.731 4.151 27.730 4147 0.004 99.90 0
HKEATH
07 1§é?ﬁﬂmm@d 27.695 4.150 27.693 4.142 0.007 99.81 o)
—‘5‘*7/1'—‘:'/\3‘1‘:%
08 1§éﬁﬁﬁmmwd 27.998 4.153 27.996 4.145 0.007 99.81 0
HRGEATH
09 o au e | 27800 4.149 27.800 4.144 0.000 99.88 0
10 HWERRR | 97805 | 4153 | 27.823 | 4.147 0.007 99.86 0

1 CYC Fully Charged

LFEH

W LAtEE V-ARR, DA R-BER;  Foidk;  O-GitER. THER. Tk, TmH. Tk
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

BYITE R A R A R A E H6 I, H12 |
Shenzhen SEM.Test Technology Co., Ltd. Page of
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Appendix 4
Fs i MR T H 48 F% ihn
No. Name of Test ltems Shock
AT T3 .
TS R— MR AT Before M5 After BBk | B S
Sample No. | Sample status | HILFE Frig L e L& Tritg R Ma?; ;oss Res'd(lif; OCV| Test result
mi(g) Vi (V) m2(g) Va(V) ’ ’
HIRGEETH
01 1cyé\;jly0harged 27.816 4.146 27.814 4.140 0.007 99.86 (@]
HIRGGAETRE
02 4 cvé\;jly Charged 27.953 4144 27.951 4.141 0.007 99.93 O
HUELTE
03 1cvé\£|;;charged 28.084 4.142 28.082 4137 0.007 99.88 (0]
HIKSEATH
04 . CYé\Ff"y Cheiga 28.067 4141 28.064 4.138 0.011 99.93 0
HRGEAETE
05 . CYé\'jumny Coaiond 28.144 4.149 28.142 4.142 0.007 99.83 0]
-v—z/,r:p/\ﬁEE
06 15Yé\£|;hcharged 27.730 4147 27.727 4142 0.011 99.88 0]
HUSERTEH
07 . cvé\;jljtcnarged 27.693 4.142 27.690 4.138 0.011 99.90 0]
HRGEETH
08 ] CYé\F’u“‘“y Caiin 27.996 4.145 27.992 4137 0.014 99.81 0]
HIKGEETRHE
09 1cyé\Fﬁly e 27.800 4144 27.800 4.140 0.000 99.90 (0]
10 HUGERAH | 97803 | 4147 | 27.821 | 4.141 0.007 99.86 o)

1 CYC Fully Charged

LTZEA

E: L-kgg, V-HES; D-f#Mk; R-BEE; F-igek; O-GMtEE. TLHFR. Tk, TR, TilgX.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

YIS R BB A PR A = BT, 121
Shenzhen SEM.Test Technology Co., Ltd. Page of
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Appendix 5
75 5 WA E 447K S
No. Name of Test Items | External short circuit
S = . 1 =, —é,—‘zgl e .
#nnn?ﬁ“':? FEAIRES Majff Eitfﬂ%riegperire VﬂUIﬂ%% BTE
Sample No. Sample status (C) Test result it
HIRGEETH
01 1 CYé\FquIy Charged 55.7 O /
HUGERTEH
e 1 (E?Y(JJ\FleIy Charged 56.3 (@) /
HIRGEETH
03 1 CYé\Fjucl‘ly Charged 559 O /
HIRGEERH
04 1 CY(}J\F)uIIy Charged 56.2 O /
HIKGEETH
g 1 CY())\Fflet;ly Charged 55.8 O /
HRGEA A
06 1 CY({\IZLIJSII;]:Charged 55.7 (@] /
HIREETH
ar 1 CYé\;JEIIIy Charged 56.0 (@) /
HRGEETE
08 1 cvé\ Fjuunw Charged 55.9 o) /
HIKGEAETH
08 1 CYCAFchl‘ly Charged 55.6 O /
-&‘—7/« -—;—-%?ﬁ EE
10 1 ?Yé\i?jljly Charged 55.8 (@) /
LTF=HA

vE: D-fffk;  R-ME3,

Note: D-Disassembly, R-Rupture, F-Fire, O-No disassembly, no rupture & no fire

F-i2:k; O-Tfffk. TR, TikkKk.

I ER R NA A R AR
Shenzhen SEM.Test Technology Co., Ltd.
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Appendix 6
Fe 6 | WA AR B
No. Name of Test Iltems | Crush
. it P 1= i — s
PR S R i L WAL rae
Sample No. Sample status ('C) Test result Remark
BHIXK 50% AR
" 1 CYC 50% Capa%ity 28.3 o /
HIK50%% &
12 1 }(:)!Yé\SO% Capa;gity 29.5 O /
HIK 50% A=
13 1 CYé\SO% Capa?ity 31.4 o /
BHIK50%EE
14 1 CY())\SO% Capa;gity 30.7 O /
15 R0 35.9 0 /

1 CYC 50% Capacity

o Dk FHl2K; Ok, Ttk

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

YN TE R AH A R A F FOW, 12|
Shenzhen SEM.Test Technology Co., Ltd. Page of
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Appendix 7
5 . WAL H 47k A
No. Name of Test ltems | Overcharge
FE FEmARAS TR R #
Sample No. Sample status Test result Remark
HRsERTE
16 1 ?Yé\;jlizharged O /
HIKGEERH
1 7 1 CY(;\!;JLIIIy Charged O /
BHIKGEETH
18 1 CYé\IzuEI‘Iy Charged O /
HUGEATE
1 9 1 CY(})\F:leE;I;i:(Iharged O /
50 IXSEAFRH
20 50 CYé\l:jjly Charged O /
50 IRGEATRH
21 50 CY(})\Fquly Charged O /
50 IKFEA TR
22 50 CY(})\ F-?Elly Charged O /
23 50 IXKFEETTH o) /

50 CYC Fully Charged

D=

TE: D-fifdk; F-Ek;, O-Lffik. LK.

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

YT R A BB TR A F10T, L1270
Shenzhen SEM.Test Technology Co., Ltd. Page of
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Appendix 8

K5 8 AT H 44558 ek 1 TS R

No. Name of Test Items Forced discharge

T b i 5 R MRGE R 1

Sample No. Sample status Test result Remark
24 Wil 0 /
25 (gt 0 /
26 el 0 /
27 okt ol 0 /
28 Wi crlo 0 /
29 i 0 /
30 e S 0 /
31 e e 0 /
33 1 GHE o et o /
34 20X Py b 0 /
35 50 v Foy s 0 /
36 50 280%%%31:%9@ o /
37 50 gscw;ﬁﬁzfged O /
38 50 01C Py Dcrres 0 /
39 S06YE oD bmes 0 /
40 Ve Syt 0 /
41 G oo 0 /
42 S Bty b 0 /
43 S0 oy b 0 /

E: Dk, FHlEK O-GffE. TR

Note: D-Disassembly, F-Fire, O-No disassembly & no fire
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Sample photo
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